AOWARD PRICE
TlIHF E[lIIIFME

HYDRO POWER 180

PARTS MANUAL




TRACTION UNIT MODELS:

H180
H180T

CUTTING UNIT MODELS:

15’ Cut - 06-515 16.5° Cut - 06-520
RFD72 RFD72
RRD60 RRD72

RLD60 RLD72



INDEX
180 ELECTRICAL SCHEMATIC.........ocoiiiiiiiiiicicee e 1
ENGINE COMPONENTS ASSEMBLY.......cooooiiiiiiiieees 2
RADIATOR OIL COOLER ASSEMBLY..........cooemiicciceiicnnnn
INSTRUMENT PANELS... B Py TR L. .
COVERS AND GUARDS G R A SR D
COVERS AND GUARDS [GDntj .............................................. 10
AlIR INTAKE SCREENS ASSEMBLY..........coooviiiviie 12
FRAME LINKAGES.; civicimhmmmumimnipiiassssimsrias i 14
HYDRAULIC SYSTEM - TRACTION DRIVE CIRCUIT........1E
HYDRAULIC SYSTEM - PTO / LIFT CIRCUIT.......coccccieeenee. 18
HYDRAULIC SYSTEM - STEERING................... ikl
VALVE BANK ASSEMBLY... <.
REAR STEERING AXLE ASSEMBLY A S e
4WD STEERING / HYDRAULICS ASSEMBLY ...................... 26
BRAKES / DRIVE TRAIN ASSEMBLY..........ccooooivviiiiieecies 28
DIFFERENTIAL ASSEMBLY....ccivmiinniiininaaia 30
VNG ABRNM AL MBI oot smemsainimmms 32
WING DECK ASSEMBLY ......ooiiiiiiiiciir e, 34
SEAT RS SEMELY. .. cion o miisms i it i 38
AlIR SEAT FRAME & LINKAGE... ....40
AIR SEAT SUSPENSION & CDMFRESSOR SN
TRANSMISSION ASSEMBLY......ccociiiiiiiiininininnanininsisanins 44
TRANSMISSION PUMP CONTROL ASSEMEL‘I" ................... 46
PRIVE MOTOR ASSEMBLY. cniimunimsniaisiaiins 48
VAIVE BLOGK SUBRASSEMBLY. ... . o mismssssisenssrisss 50
STEERING CYLINDER ASSEMBLY.........ccoovvimiiiieei 52
STEERING VALVE ASSBEMBEN . .uaminnninaiaaa 54

LIFE G RN o s R st e v
TRIPUEXPUNE. oo nsiinaiis s sssaisomg 60

180 ELECTRICAL SCHEMATIC

-~ = T ; YEL/HRH
& 3= =
e |l 2 E ok
= =X =
Hss |4 54 2 L -
| 33% 5 28 =3
£ I b RED S 2
] " WHT/YEL E?—i ﬁ_ 1;
=
| iI.E 2 l RED i =
= =
T ¥ B E
""__d: = o WHTBLLU
tae | & [
o A SR E RED BRAKE SW.
come = ORG/BLK :l PTO SW. LEFT
= prosw FRONT
_lﬂ_ﬂm———-
HEATER } I WD SOLENDID
TAIL LIGHT +—E— VALVE
HEAD LIGHT wi—3 BRN i :um%mm
HEAD Llﬂ-l-ﬂrll—a-——- Mp—p HYD, OIL TEMP
Y WHTIGRN WATER TEMP
WIPER MOTOR i—= —M&— sEnbER
HED LIGHT o
OIL PRESS
HZD LIGHT 3 W
g =l
- pr
CRUISE % e "'*J"'
[a{a] |8 . ﬁ E
i
BLUIBLK |2 E it el o EI .__.LE- ren
e b B - REQIS ) w*'rﬁ.wsw
s E T |? -~
_ & 7] DELAY
Za = 3 Z  RELAY
= J= -um g e
= cruise] | = g B
EE o ® | g 3 T MYD. oL
2| _crRumik y z s~y
e 3
T
[k 2| ks
-
R
E il
b=
53 g
:ﬂ s . L
= E < =
= pe o
(=] (] W

BLK

WOLTS  ygL
k §

NG WATER
L YEL

YEL

00-486 07799 1



ENGINE COMPONENTS ASSEMBLY

TURBO CHARGED
ENGINE

7

2 00-4B6 0799

FORWARD

ftem Pari®# Qty Description ltem Part? Oty Description
1 06350 1 Engine - Cummins 47 03701 2 Fitting - Reducar 3/47 x 378"
- 1 Enging - Cummins Turbo 48 02469 1 Switch - Oil Pressure
2 06380 1 Motor Mount - R, Front 48 08351 1 Fuel Filter
N . e B Lockwasher 3/8° 50 08353 1 Filter - Water Separator
4 13884 1 Gaske! - Fower Steering Pump 51 06807 1 Hose ()Standard Engine)}
5 2055 18  Lockwasher- 12mm - 06698 1 Hose (Turbo Engine)
B 1847 18 Bolt-12mm=-1.75x 25 mm 52 0461 1 Muffler
7 1858 2 Bolt-8mm=-=125x30mm 5% 213 1 Muffler Clamp- 37
B 2048 2 Bolt- 7/8" -9 x 4-1/4"Gr. 5 B4 06506 1 Cap - il Fill
g 06337 1 Motor Mount - L. - Front 55 13858 1 Triplex Pump
i0 06333 2 Rubber Mator Mount - Front 5 02319 1 Jumper Wire Hamess
11 06335 2 Snubbing Washer - Front 57 2036 2 Bolt 10mm x 1.5mm Gr. §
12 2050 2 Locknut - 7/8" -9 58 O06B5T 1 Throttle Cable Ass'y
13 06340 1 Motor Mount - L. - Rear 50 02318 1 Neutral Safety Switch
- 06-339 1 Motor Moun! - R. - Rear (Nat Shown) | g0 1219 2 Flatwasher - 7/116°
14 1053 2 Bolt 9/2"- 13 x 1-3/4" Gr. 8 61 2075 1 Cotter Pin 3/32° x 172"
15 06368 1 Gaskel - Muffler 62 13874 1 Transmission Pump
16 2085 2 Boll-5/&-11x4" Gr.3 63 1053 4  Bolt- 1/2-13x1-3/4" Gr8
17 0633 2 Rubber Motor M. - Rear B4 1203 £ Lockwasher- 1/2"
18 06338 2 Snubbing Washer 65 123 4 Flatwasher- 1/2° SAE
| 113 2 Lacknut - 5/8" - 11 66 2037 12  Bolt-10mm- 1.5 x40mm
20 02275 1 Ground Strap- Engine 67 1986 12  Lockwasher- 10mm
21 2038 1 Hexnut-10mm - 1.5 g8 04101 1 Cowver- Drive Plate
22 1988 1 Hexnut- Bmm-1.25 69 1030 8  Bolt3/8"-16x3/4"
23 06352 1 il Filter 70 04100 1 Drive Plate
24 06549 1 Exhaust Pipe As5'y 7 138719 1 C-Ring
25 1852 4 Boll 10mm-125x25mm 8.3 12
26 201 2 Hose Clamp - 3-1/4 73 1200 2 Lockwasher 1/4”
27 04041 1 Muffler Clamp - 2-1/87 74 121 2 Lockwasher 5118~
28 04104A 1 Muffier 7S 2044 2 Flatwasher - SAE - 5/16°
5 06537 1 Guard Ass'y - AlL. 76 05804 1 Viscous Drive
30 2048 1 Bolt- 10mm - 1.5 x 100mm - 2336 4 Stud
31 2053 1 Bolt- 8mm - 1.25 x 35 mm - 2134 4 8mm - 1.25 Locknut
32 06684 1 Belt - Alternator
33 06385 1 Altemator
34 06807 1 Fan
35 02048 1 Temp. Sender - Water
36 20M i Hose Clamp - 3-1/4"
3r OB636 1 Hose Ass'y
38
33
40 09100 2 Spacer
41 13386 1 Power Steering Pump
42 OBB%S 1 Suppor Brkt.
43 1222 2 Flatwasher - 3/8"
44 18489 2 Jam Mut - 3187 - 24
45 02442 1 Temp. Switch - Water
46 06444 1 Cable Stop

DD.486 O7/9% 3



4 po-486 0799

RADIATOR / OIL COOLER

ASSEMBLY

W e p—————
P VAT g Wy 1Y

e

(3
'

1

FORWARD

ftem Part# Oty Description Item  Pari# Oty Description

1 05674 1 Rad & Qil Cooler Sup. Ass'y
2 08BT: 1 Suppart Ass'y Oil Cooler

3 0e676 1 Sup. Qil Coal Clamp

4 08672 1 Screen Ass'y

3 0gBTF 1 Knob Ass'y

€ D403 2 Hose Clamp {Upper)

7o Deeg2 Radiator Hose - Upper

] 05345 1 Radiator Hose - Lower

9 (4038 2 Hose Clamp (Lower)

1 05678 A Radiatar

11 06580 1 Radiator Cap (14 psi Req'd.}
2 03705 1 Overflow Hose (Specify Length)
13 06808 1 Baffle - Radiator

14 02452 2 1/27 Dia. Loop

15 06688 1 Foarn Stiip Rad. Top

16 06-G8E 2 Foam Strip Rad, Side

17 03388 2 Fitting 90 degrees

1B — 2 Foam Strip Rad. Side Botiom Stuffing

{Use excess materal from itern 16)

19 03002 1 Cil Cooler

0 —— 1 1-1/4" Pipe Flug

21 1857 4 3/8-16x 1" Bolt HHCS

2 1222 8 3/8" Flat Washer

23 1302 4 3/8" Lock Washer
24 M03 4 A8 -16 Nut
25 1000 2 1/4 - 20 x 3/4” Bolt HHCS
25 1220 2 14" Flat Washer
27 1o 2 1/4 - 20 Locknut
28 1000 4 14 - 20 x 3/4” Bolt HHCS
28 2332 2 18" x 1" Rall Fin
30 1957 4 3/8-16x1"Bolt HHCS
3 1222 4 3/8" Flat Washer

32 1202 4 3/8" Lock Washer

33 1080 2 1/2-13 x 1" Bolt HHCS

4 123 2 1/2" Flat Washer

3% 1203 2 1/2" Lock Washer

3B 1981 2 1/2-13 Mut

00-486 0799 5



ltem Part# Qby Description ltem  Parth any. Description
I N STR U M E NT PAN E LS . . 1 02014 1 Mounting Bracket 47 06431 1  Panel-UpperColumn

2 02055 L GEI.TQE Mount Brackei 48 oo-610 1 Decal - “Cruise Contral’
= 15 12 Lockwasher#10 49 00609 1 Decal- “Engine / Hydro Waming™
4 1732 12 Hex Nut 'IEI:- 32 50 08375 1 Switch - Cruise Control
5 020744 1 lgniticn Switch 51 ODA1s 9 Decal - "“Cruise On / O
8 02043 1 FlasherRelay 52 00612 1  Decal-*Throtlle"

7 02348 1 Inst. Panel Harness 53 (00613 1  Decal-"Disengage Cruise’
i 02346 1 Chassis Harness

g 1951 21 Rd Phillips Screw 1/4" - 20 x 3/4"

10 1732 B U MNut1/47 - 20

11 06420 1 Inst. Panel Ass'y

12 1764 1 Internal Star Washer 916"

12 1785 1 Hex Wut 9/16° - 18

14 08262 3 Switch Hole Plug

15 02316 B Swilch Conneclor

16 02133 5 Rocker Swilch - Maintained

i7 5142 1 Ignition Key

18 02052 1 Water Temp. Gauge

19 02300 1 Voltmeter

20 02051 1 Cil Temp. Gauge

21 02054 A Fuel Gauge

22 02280 A1 Tachometer / Hourmeter

23 D234 1 Qil Pressure Gauge (Mechanical)

— D235 Cil Line Kit (for 02-344)

24 02274 5 Bulb

25 D2-274 5 Light Socket

. . % 0235 1  Bub

27 027 1 Jumper Wire

28 1783 1 Exiemal Slarnvasher#5

2 1786 1 Hex MNutg - 32

a  o2-188 1 Wfire Mut

31 00-BOB 1 Decal - Dash Switches

az 02-a30e 1 Lens - Amber

33 D025 3 Bulk

M p2024 3 Socket - Light

s 1877 3 Starwasher - 11/16°

36 1878 3 Hex Nut - 111167 Special

37 00189 A Decal - “Waming 4 - Wheel Drive”

38 1775 4 ESNA Locknut 10 - 32

34 1828 2 POP Rivel Washer 318"

40 1781 4 Phillips Screw 10 - 32 = 3/4"

41 02-30s 5 Fuse - ATC 5AmMp

— D238 2 Fuse-ATC 10 Amp

— 02307 1 Fuse - ATC 20 Amp (Air Cond. Only)

42 0234 2 Fuse Block

43 02302 1 Cowling Hamess

44 D025 1 Decal - "Trans Filter”

45 02026 1 Lens- Red

— 02-308 1 Lens - Amber

45 06430 1 FPanel- Upper Column

€ Do486 07/99 00486 07/99 7




8 00486 D7Ug

COVERS AND GUARDS

143 Same for
Right and Left

FORWARD

Item Partf Qo Description Iterm  Part?  Qty Description
T 47 1149 2 RollPin1/4" x 1-5/8"
5 1945 8 Bolt 174" - 20 x 3/4" 48 06053 2 Lock F'in-_Wing
1 02006 2  Hazard Light Assly 43 080624 4  Rubber Grip )
4 000B2 1 Weather-strp 1/8" x 17 (1107 =0 05432 4 EF:_ al Washer- Reservoir
5 0R3B4 1 ROPS 51 08318 1 W.mg Lock Bar
& 02004 2  Headlight Ass'y 552 nmg: 1 Tam (1147
7 1747 18 Locknut1/2"-13 U675 1 Gaskel.
B 1223 14 SAE 1/2 Flatwasher g; g & S Wing S
g DE—DD? 1 T&ﬂ l_l ht AEE-I 2iniorécement - Wouniing
A iews W s F%Fexiglags 55 1020 33 Bolt 516" - 18 % 34" Gr. 5
11 06701 1  Hood- Standard Engine w/o Air e oo o el
— 08700 1  Hood-Standard Engine wiAir e _
—~ 06681 1  Hood- Turbo Engine wio Air 550 i0medh o1, Hudi-RompeleAlrStar
— 06699 1  Hood- Turbo Engine wiAir . A M SsemCompletaiiisco
12 00037 1  Decal"Do Not Use Ether gﬂ {:5'555 é E“*“’-r' C:E?"ma‘
12 1951 38  Round Phillips Screw 1/4" - 20 x 344 5; 1?10{: . LE":\:;‘h“ '1';5_1_
14 1220 24  Flatwasher-1/4" PRIt el
YT imee D Desarac 63 00007 1  Decal *Hydraulic Fluid"
16 00012 2  Decal*Hydro Power 2‘5‘ ﬂ; : g”F‘F”:‘“; Seat
17 068254 1 Rooflnsulation-ROPS bt )
19 06569 1  Bracket-Battery Hold Down OF ey 1. Maing
20 1110 2 Locknut1/4"-20 Bt WS @ Ay
21 05104 1 Weatherstrip (51" i bdder | SovEEh VRGO
i it ins S b 70 00032 1  Decal“Right Unit
% e i Bl s 71 00031 1 Decal“Left Unit"
> 07987 1  Weatherstrip (1847 72 00178 2 Decal“4 x 4" (4wd Models Only
28, oo128 3 Spacer T3 00-030 1 Decal “Front Unit™
2% 08691 1  SupporRearHood - Left ;‘; Eﬂgz 1 Ed‘-“" G”ST (187
— 086890 1  SupportRearHood- Right o R Gf"’e“a : i .
27 00083 1 \Weather-strip 1/8” x 17 (257 s e . Ed""’eﬁ m‘:d 51523’
28 00178 2  Decal-"Turbo™ {Turbo models only) ge Guard (127
g 01144 1 [Hgitisien . e 7B 06-430 1 F’ane_l - Upper Steering Column
a0 1020 6  Bolt5/167-18x34" Gr5 79 068361 1 Cowling-Inst. Panel
32 08488 1  Strap- FuelTank €0 7038 1 Decal’Logo
2% DRO7E 1 Fuel Cap 81 06431 1 Panel - Lower Column
% An AR G B2 O00003E 1 DecalPedal
35 06671 1 FuelTank ‘:i ”“’1: ] _*;r_am;‘“"f
3% 1222 4 Flatwasher /8" 06-43 im (727)
27 103 & Hesnul VB - 16 85 e-262 1 Matt!ng - Right Floor
35 04140 2 Safely Pin- Wing Lock oh; SUeARR V1 Meting-Labloge
40 08074 1 Sender- FuelLevel B8 08584 1 Spnng _ )
41 02321 1  GroundStrap B9 06335 1  Insirument - Cowling Ass'y
42 1755 5  Bolt8-32x1/Z" W, Loded. o COreheisede
4% 00010 1 Decal "Lock” (L.H.) g1 00002 1 Decal *Instructions
44 04130 2  Bushing 83 0B421 1 Trim {387
45 00-021 1 Decal “Tank Valye™ 04 06425 1 Cover - Radiator Cleanout
pie Qe Rl g5 1000 4  Bolt1/4"- 20 x 3447

00486 0799 9



COVE RS AN D G UAR DS (CG nt) tem Partt Qty.  Description | tem Part# Ot Description

148 OF-FoB 1 Weatherstrip (Attach 1o Hood 537 10
. . a5 1200 - Lockwasher 147 tresl both Right & Lefi sides)
87 1088 16 Flawwasher 1/4" SAE 148 08111 2 Cable Ass'y (KD
48 13274 3 Fitting 90°Barrad - 1601 4 Cotter Pin 11167 x 1427
9 13080 5/16" Fuel Line Bulk Hose -— 1056 4 Flat VWasher 1/4"
100 08887 2 Rubber Grommet
101 23436 1 Fitting
102 06-R45 1 Ol Resensoir
103 04058 1 Trim {1147
104 23435 1 Fiﬂing
102
108
107
108
10%
110 0d-082 1 Hose Clamp
in
112 02119 1 Batlery Cable - Positve (31" wiv A.C
—  D23BE 1 Battery Cable - Pasitive (317} wia C
3 70288 1 Decal *Caution/ Transmission”
114 02089 1 Batiery
115 00187 1 Decal “Fuse Block™
118 1781 & P.H. Machine Screw#10-32 x 3/4"
143 Samc for L = R Battery Cabie- MNegative (247}
Right and Lef 118 1840 & Bolt 1/2"- 13 2 7-1/2"
118 00188 1 Decal ‘Lock Release”
. . 120 04081 2  Reflactor
121 0870 1 Hose - Air Cleaner
122 06868 1 Filter - &ir Cleaner
123 08855 1 Air Cleaner Ass'y
124

125 08612 1 Bracket Ass'y

126 1102 20 Hexnui 5M6"- 18

127 06358 1 Fre - Cleaner

128 12080 1 Hose - 516" (Fuel Supply Line 76"
=R Hose - 516" (Fuel Retum Line £77)

129 032294 1 Fitling
130 04-264 1 Owerflow Tank - 2 Quan
131
132 1775 & Locknut #10-32
133 1018 3 Bolt 144" - 20 2 1,/2"
134 00044 2 Decal “*Diesel Fuel’
135 00608 1 Decal “15° Incline”
136 06585 2 Hood Lateh
137 1883 4 AME" x 14" Aluminum Pap Rivets
138 08808 1 CowverAss'y - Air Cleaner
139 1016 2 Bolts 1/4"- 20 x 172
140 1200 z 1/4" Lackwasher
141 1220 2 144" Flatwasher
142 04082 6 Hose Clamp
143 (06588 2 Cable
FORWARD 144 06658 1 Brackst - Hydraulic Overflow
. . 145 DGBEC 1 Cover
145 DB-BEQ 2 Rubber Grommeti
147 00132 1 Weatherstrip (Attachto Frame 78" to
10 oo-4se 07/99 treat both Right & Left sides)

oo-486 oree 11




12 00-486 0799

AIR INTAKE SCREENS ASSEMBLY

FORWARD

ftem Part® Oy Oescription Item Partd Dty Description
1 0&-545 1 Fear Screen Ass'y

Z 0702 1 Front &ss'y wo'ac (St'd Enging)

- 0Tz 1 Front Ass'y wiac (St'd Engine)

- 0e8a5 1 Front Ass'y wolac (Turbo Enging)
- 06-70s 1 Front Ass'y w/ac (Turbo Endgine)

3 0e-558 1 Filler - Muffler (Standard Engine)
— 065464 1 Filler- Muffler (Turbo Engine)
) 16893 ) Fop Rivet 3167 x 1/4" (Aluminum)
2 Q0083 1 Weather-stripping 1/8: x 17

- (Sandard-181.757

- (Turho- 120,507

2] og406 2 Latch - Hood {o Frame
7 00-116 1 Weather-stripping 1/27 x 3/4" {187}
B 1003 3 Bolt 1/4"-20 1"

2] 1220 B Flatwasher 1/4"

10 06551 1 Bracket - Sereen Pivat Stop

11 08111 2 Cahle - Hood Restraint

12 1601 2 Cotter Pin

13 1887 2 Flastwasher-#10

14 1110 2 Locknut 1/47- 20

13 0%128 & Spacer

16 07287 1 Weathersiripping (19- 227

00486 oTies 13



14 0p-486 07/eg

FRAME LINKAGES

FORWARD

ltemn  Partd# Qoo Description ltem  Par® Oty Oescription
1 04028 1 Cap- Steering Wheel 58 1131 1 Raoll Pin /4™ 2 2
2 0303 1 Mut - Steering Wheel 5% 0B-335 1 Latch Ass'y - Front Deck
300 027 1 Sleering Wheel &0 06417 1 Erake Link Ass'y
4 05HE 1 Column Ass'y B1 1143 3 Raoll Pin 14" = 1-5/8'
5 03378 1 Sleering Valve §2 05442 2 Lever Assy - Front Deck Lock
b 0G-411 1 Sleering Ass'y - Right &3 17 2 Clevis Pin 3/8" x 17
T 0e4e A Sleering Ass'y - Left B4 160D 5 Cofter Fin 37327 % 17
B 0%0es 2 Bushing B% 1103 2 Hex Mut 3/8" - 18
5 123 1 Bushing BE 5013 1 Spnng - 2-3/4°
1 0%1s 1 Retaining Ring - 3/4" BT Ei1B4 1 Yoke End - Front Lock Linkage
1 D4-280 2 Knob - Black B8 05479 1 Yoke End - Front Lock Linkage
12 06418 1 Lock Ass'y - Tilt Sleering B9 0Oo0B1 4 Grease Fining
13 5013 1 Spring - 2-3/4" 70 04130 3 Bushing
14 2122 1 Shoulder Bolt /2" x 1-3/47 71 08405 1 Lever Ass'y
im0 MMz 1 Locknut 3/8" - 18 72 18531 ! Phillips Screw 1/4"- 20 x 34"
1 1020 B Bolt 5HE" - 18 x 3/4" 73 051 A GripHandle
17 0041 1 Decal - Steering YWheel Logo 74 12 4 Flatwasher 516"
18 1201 10 Lockwasher 506" 75 08414 1 Bellcrank Ass'y
19 06402 2 Bushing 7o 2123 3 Washer 15/16" 0.0, x 518" 1.0V
20 1B9% 4 Bolt 2/8" - 16 x 2/4" 12 Pt Ct'r Bore 771N 1 Locknut 51E"- 18
21 08&18 1 Frame Ass'y 7B OE-44a 1 Throttle Pin
22 08413 1 Lever Ass'y - Throttle 79  De483 1 Lower Control Rod
23 03823 1 Wing Valve - Lefl 80 1222 8 Flatwasher - 3/8°
24 08435 1 Matting 1 1840 2 Halfnut 3/87- 24
25 1026 2 Bolf 5167 - 18 x 2-1/47 82 DEBET 1 Throttle Cable Ass'y
M 08432 1 Fod - Front Lock Linkage B3 1004 1 Bolt 1/8"-20x 1-1/4°
27 1003 3 Bolt 1/4"- 20 x 1" Bs 1200 1 Lockwasner 1 1/4"
28 06388 1 Lever Ass’y - Trans. Cantrol BS: 122D 1 Flatwasher 1 174’
24 1023 1 Bolt 54167 - 18 x 1-1/2" BE 04178 1 Clamp - Hose Restraing
30 06406 1 Fedal Ass'y 87 0BT 1 Cable Clip
31 4 E Bushing B8 1845 1 Cutting Screw 1/4"- 20 = 34"
32 1950 1 Roll Pin 316" x 3/4° 8g 171 2 Phillips Machine Serew 10 - 32 x 3/47
33 04331 1 Bushing S0 1402 2 Flatwasher 3/16'
4 5276 1 Fad - Brake Pedal 91 022 A Felay - Time Delay
35 1603 1 Locknut 3/8" - 24 ESNa 92 08151 2 Fush Fod - Wing Valve
B OB412 1 Fedal Ass'y - Brake 93 1857 & Bolt 38" 116x1°Gr. 5
I  OB374 Relay - Cruise Conirol 94 1202 & Lockwasher - 3/8'
3 1110 2 Locknut 1/4" - 20 85 06440 1 Control Rod - Hydro Stat
g 02295 1 Buzzer - Backup 985 04-289 2 Spring - Wing Valve
40 1775 P Locknut 10 - 32 ESNA 97 06445 2 Spring - Neutral Return
41 1781 P Phillips Machine Screw 10-32x 3/4" | 98 1007 4 Bolt 174" -20 % 2"
42 08128 3 Spacer 89 1058 16 Flatwasher- 1/4” SAE
43 1149 1 Roll Pin 1/4" x 1-5/8" 100 06-DaBA 2 Meunt Plate - Wing Valve
44 1845 3 Safety Wire 101 03624 1 Vving valve - Right
45 4114 1 Extension Spring - 57 102 1836 4 Hex Mut 1/47 - 28
46 09058 1 Safety Switch 103 1110 12 Locknut1/47-20
47 2058 2 Phillips Self Tapping 12 x 1/2" 104 05384 4 Rod End - Trans. Centrol
48 08407 1 Lever Ass’y - Brake 105 05443 1 LeverAss'y
48 05434 1 Brkl. Ass'y - Hydro Centering 106 1769 4 Flatwasher 3/8" SAE
&0 1608 1 Cotter Pin 1/87 x 27 107 06381 1 Plate Ass'y - Cruise Control
51 e-408 1 Lever4ss'y - Brake 108 2278 ) Shoulder Boll 5167 % 587
B2 08505 2 Washer - Special 109 15371 1 Coil« Cruise Control
£ 1408 ? Flatwasher- 1" SAE 1Mo 08098 2 Bushing
54 2081 2 Clevis Pin 142% x 1-1/8" 11 06380 1 Brki. Ass'y - Cruise Contral
55 1605 2 Cotter Pin 178" x 1" 112 1071 4 Bolt 516" x 3/4”
55 08386 1 Pin - Front Deck Lock 13 1135 1 Roll Pin 316" = 1-1/4"
57 06439 2  Bushing 114 15277 4  Sping 00-486 07139 15




16 oo-485 o700

HYDRAULIC SYSTEM -
TRACTION DRIVE CIRCUIT

FORWARD

ltem Part® Oby Description ltem Parf Oty Description
1 03-poz 1 Cooler- Ol 51 13867 1 Trans, Suclion Hose
Z 52 1¥Es2 A Hase Ass'y - Case Dran
3 83 13822 1 Tube A58y - Fronl Motar Returm
4 13-883 1 Fipe Cap-1" 54 13512 A Fitting
5 85 13513 1 Tee Fitling
6 23488 1 Hose Assy 86 03118 1 Fitting
T 57 13026 1 Hose Ass'y
g 58 13171 1 Plug
g 58 03487 1 Transmission Molor
10 031834 1 Filter- Return Line Ass'y B0 13333 2 Fitting - 20°
11 031544 1 Elemeni - Filler {Concave) 61 13025 1 Hose As5'y
— 031648 1 Element - Filter (Flat) &2 13861 1 Hose A58y
12 135806 1 Elerw -GF 63 13862 1 Hose As5'y
12 13531 2 Hose Ass'y B4 13328 2 Fitting
14 031834 1 Filter - Return Line Ass'y 85  03-5484 1 Hose - Triplex Pump
15 03-184A 1 Element - Filter (Concave) g5 13858 1 Triplex Pump
— 031848 1 Element - Filter (Flat) 67 D4-138A 2 Hose Clamp 27 - High Pressure
16 05421 1 Qil Reservoir 68 13943 2 Fitting
— Db-455 1 Oil Reservair (Turbo) B9 O03-B851A 1 Hose - Triplex Pump
T 0334 1 Fitting Plug 70 OB685 1 Rubber Grommei
18 03156 1 Sight Glass
18 02-048 1 Sender- Temperature
200 15123 Filter Housing
21 13880 1 Filter
22 1030 4 Bolt 348" - 16 x 3/4"
23 13250 1 Shut Off Valve
24 23433 1 Inlet Hose - PYS Pump
25 05120 1 Hase Clamp 1-1/2°
28 13442 2 Reducer
27 13433 1 Fitting - P/S Inlet
28 03158 1 Strainer- Suctian
28 03157 1 Walve Reservoir Shulal
0 1346 1 2" Bult MNipple - Blk
3 0481 A1 Cross 2xZx2xd
2 1222 4 Flatwasher 3/8"
33 4202 4 Lockwasher 3/8°
¥ 13935 A Clamp - Hose
35 13885 1 Fitting - 80°
36 02343 1 Temp. Switch - Qil
37T o0aTor 1 Fitting - Reducer
38 03108 1 Bushing - Reducer 2" x 1-1/27
39 D3435 1 Nipple - 1-1/2" Close
40 D3-1154 1 Fitting - Tee 1-1/2"
41 03373 1 Fitting - 1-1/2" St. Elbow
42 03821 2 Filter Tank Adapter
43 D4-1394 2 Hose Clamp 27 - High Pressure
44  03-364 1 Plug
45 13874 1 Transmission Pump
45 93080 1 Fitting
47 13030 4 Split Flange Clamp Kit
48 03347 4 *0" Ring - Pressure Hose
49 13878 1 Fitting
50 13ETE 1 Fitting

o486 o799 17



18 00486 0799

HYDRAULIC SYSTEM -
PTO /LIFT CIRCUIT

ltemn Part? Oty Description ltem Part# Oty Description
1 1841 3 14" Pipe Plu
> 13607 3 DeckMotor 8 el 2 PN
3 03080 2  Fitiing P SR 2 Hiingegn
4 13348 2 Hose Assy %6 1¥436 1 Filting
5 03725 2 Fitting 5/ 0313 2 Fitting-Tee
SO O g o 55 D3-0885 2 Nipple- 112" x4-1/2
04240 4 Grommet 58 03105 3 Bushing - reducer 1" x 1/
5 15811 3 Fitting - Straignt B0 03751 1 Flﬁlng-EEraag_ht
g 0niie Fitting E1 03114 2 Fitting - Tee 1
10 13521 1  Tube Assly 62 0088 1 Fiting - Siraight
11 1608 2 CobterPin-1/8"x2" 63 234d6 1 Hydraulic Hose
li S & SercheaiaE 64 03088 1  Fitling- Straight
13 05152 1 Pin-Rear gg AkieE § Fitngza0s
& bims 1 R 67 23469 1  Fitling- Tee (Male]
16 13517 1 Hose Ass'y g8 23467 1 Hydraulic Hose
17 13847 1 Hose Ass'y Ed 03003 1 C.CIEIlEI - il
4B 13587 1 Hose Ass'y T 0332 Fitting - 907
19 03806 3  ValveAssy L Bades 1 Nave-Lening
—  0aTi4 Valve Seal Kit {2 0x36 ¢ Fitng.
20 03385 1  Fitting - 90° 12 dsoeb T TWHEASSY
51 03386 3 Fitting - 90¢ T4 03354 2 Fllttmg - 8-
2z 13400 3  Hose-Manifold f3 GEl30. 2 Mipple- B q
2 BO23 10 Hose Clamp- 1" e 05382 2 Fitling - Straight
24 13262 2 Hnse - Manifold 7 030048 1 Cylinder - Laft Wing
25 13738 2 Fitting - 90° 78 03624 ‘-.-ffal'-..re - Fight Wing
26 0331 2  Fitting - Straight 78 13335 1 Fitting - 90°
27 03T 4 Fitting - 90° a0 O5-BE& 1 Rubber Grommet
28 03=382 4 Fitting - Straight
22 1336 3 Walhse
a0 13523 1 Manifold Ass'y
31 13858 1  TriplexPump
2 0337 3 Fitting - 90
22 0F1g 1 Fitting
34 13522 1 Tuba Ass'y
& 138771 Hose Ass'y
B 1B 1 Hose ASs'y
v 13E7S 1 Hose Ass'y
2B 13523 1 Tubge Ass'y
28 13528 1 Tubg Ass'y
40 03-828A 1 Tube Ass'y
41 13-414 1 Tubg Ass'y
42 03830 1 Tubg Ass'y
43 1066 2 Foll Pin 316 x 27
44 03848 2 Hose Ass'y
45 13808 2 Hose Ass'y
45 03050 2 Hose Ass'y
47  03D48 2 Hose Ass'y
48 03-005A 1 Cylinder- Right Lift
48 13MY 6 Fitting - Straight
&0 03088 4 Nipple - 1/2" x 37
&1 06367 2 Spacer
82 03L2: 2 Tuhe Assy
83 03362 2 Fitting - Straight

oo-486 o7es 19



20 Dpo-4EE D799

HYDRAULIC SYSTEM - STEERING

FORAWARD

lterm  Partéy Oty Description Item  Part#  Qty Description
1 03-3a7e 1 Valve - Steering
p 03663 4 Fitting - 90=
3 13510 2 Hnse - PFower Steenng
4 13508 2 Hose - Power Steenng
5 13507 4 Fitting - Straighl
G 13520 1 Tubing Ass'y
7 13517 1 Tubing Ass'y
] 12318 1 Tubing Ass'y
9 13518 1 Tubing Ass'y
10 13431 1 Hose - Power Steenng Pressure
11 03354 1 Fitting - 90~
12 13508 4 Fitting - 90%
1 1110 14 Lock Nut 1/47 - 20
14 08244 13 Brkt- Tube Clamp
15 06181 12 Clamp- Multiple Tube
16 1018 13 Baolt1/4™-20x1-34" Gr. SHHCES
17 03806 1 Valve ASs'Y
18 03361 1 Fitting - Straight
19 03362 1 Fitting - Straight
20 03713 A1 Fitting - 30
21 13528 1 Tubing Ass'y
22 13527 1 Tubing Ass'y
23 13523 1 Tubing Ass'y
24 03368 1 Fitting - 90°
25 13525 1 Tubing Ass'y
& 03781 1 Fitting - Straight
27 03105 A1 Fitting - Reducer
28 13757 1 Tubing Ass'y
29 12756 1 Tubing Ass'y
in 23470 2 Hose - Power Stegnng
1 12710 1 Cylinder- Steering
32 1338 1 Pump - Power Steering
33 13440 A1 Fitting
M 05120 2 Clamp
i3 13885 1 Fitting
B 13430 1 Hose - Power Steenng
713433 1 Fitting - Straight
B 13442 1 Reducer Bushing-2"x 17
33 0348 1 Fitting - 2° Cross
40 13435 1 Hose - Power Steening
41 13438 1 Fitting - Straight
42  0D3EB3 2 Fitting - 90=
43 0F1M4 1 Fitting 17 T
44
45
458 23471 1 Hose - Fower Steering
47  0B-458 2 Tube Clamp
48 1056 3 SAE Flatwasher 144"
45 1200 1 Lockwasher 1/4”

00-486 0709 21



22 00488 07199

VALVE BANK ASSEMBLY

ltem Part¥ Q. Description ltem  Party Oty Description
1 135249 1 Manifold Ass'y
2 1030 4 Bolt - 3/§" x 3/4"
3 1112 4 Locknul - 3/8" - 16°
4 6023 10 HoseClamp-1"
5 13400 2 Hose-3-34°
& 13262 2 Hose-3- 1487
7 03-365 1 Fitiing - 20+
B 13-266 3 Valve - Check
] 03713 4 Fitting - 90°
10 03362 4 Fitting - Straight
1" 03e0e 3 Blade Valve
—_ 03714 = Valve Seal Kil
12 13238 2 Fitling - 20°
13 03388 2 Fitfing - 90°
14 08499 2 Link
15 1003 K, Bolt - 1/4" - 20 x 1"
16 1110 3 Locknut 1/4™ - 20
17
18 06329 3 Knob
19 06403 3 Lever fss'y
20 06572 1 Walve Mount Plate
21 02-349 3 =afety Switch
22 02292 3 Protective Cover
23 2058 & Screw#i12 x 112"
24 101 1 Boll - 1/4° =20 x 37
25 1220 6 Flabwasher 1/47
25 1110 B Lecknut - 1/47 - 20
27 1066 2 Flatwasher- 1/4" SAE
28 0331 2 Fitling - Straight
29 1008 & Boll 1/4"-20 % 2-1/4"

Do-486 078 23



Item  Part#  Qhy Description ftem  Part¥? Oty Description
REAR STEERING AXLE ASSEMBLY 1 05825 1 Fear &xle - Ass'y
. . 2 12710 1 Steering Cylindar
3 08631 2 Tie Rod
|]__,.,35 4 05632 1 Steering Spindle Ass'y - Left
= 08633 1 Stleering Spindle Ass'y - Right
! 5 04171 2 WheelHub
& 08-1954 2 FearWheel / Tire Ass'y
— 02-1964 1 Wheel Only
— 0008 1 Tire Only
— 05007 1 RepairTube
T 0£-10% 1 Fod End
a 0£-104 1 Fod End
g 04085 2 Tie Rod End - Lefl
10 04-086 2 Tie Rod End - Right
1 04018 4 Clamp- Tie Rod
12 0+mz2 2 Clamp - Cylinder
13 121 2 Castlenut 1/27- 20
14 1809 2 Cotter Pin 1/8" x 1-1/4"7
15 1728 1 Mylen Halfrut 58" - 18
“% 7 16 04407 2  Bushing 1-1/4"1.D.x 1-1/2"0.D.
A S 17 1502 1 Grease Fitting - 90°
12 05 18 1728 1 NylonHaifnut 5/8- 18
e 19 04004 2 SnapRing
- _ i 20 04003 2 Suppor Washer
2 04407 4 Bushing 1-14" 1D, x 1-1/2° 0.0
22 1500 2 Grease Fitting
i . . 23 06683 2  ThrustWasher
"‘@ 24 1609 2 Cotter Pin /87 x1-1/47
e w 25 04177 2 Seal-Inner
26 04192 2 Bearing Cone - [nner
27 04173 2 Eearing Cup - Inner
/24 28 05148 10 Lug MNut
r 29 04-174 2 Eearing Cup - Quter
l 30 04193 2 Eearing Conme - Quter
. 31 1224 2 Flanvasher 3,87
HERODASSY" .o o {% | ~ 32 0401 2 Slotted Nut 34 - 16
TYPICAL FOR @ @ 25 o5 33 04107 2  DustCap
BOTH SIDES 1k @-"" o7 34 04239 10 Stud - Wheel
. 35 D8002 1 PivotPin-Axle
36 1133 1 Raoll Pin 1/4" » 2°
37T DeBf4 1 Washer
38 1885 1 Mut
39 1609 i Catter Pin
24 00-486 07799 FORWARD G055 A7 2l




ltem Partd  Qby Description tem Par® Oty Description
4WD STEER'NG / HYD RAU LICS 1 03751 1  Fitling 55 0408 1 TieRodEnd
. . 2 13572 1 Hose Assy 56 06468 1 Spindle Ass'y
A S S = M B LY 2 03078 1 Fitling 5 1727 2 Bolle'-24x1-34"
4 13-600 1 Fitting a8 06-470 1 Tie Rod
& 13601 1  Fitting 59 04-016 2  RedClamp
& 13597 1  Fitting 60 04085 1  TieRodEnd
7 13379 Fitting a1 1608 2 Cotter Pin 1787 1 - 1447
5 13803 1  TubeAssy 82 1111 2 Locknut 516
S 05485 1  Strap-Valve B3 1201 2 Lockwasher- 516"
1o 1221 2 Flatwasher - 518" 64 1231 ) Flatwasher - 5/1&"
M 1201 2  Lockwasher-5/16" 85 M0 2 Locknui-1/4"
12 1oz e Mut - 518" 46 1200 2 Lockwasher- 1/4°
13 13571 1 Hose Ass'y g7 1220 2 Flatwasher- 174"
14 13582 1 Fitting 68 1421 2 Flatwasher - 5/18"
c 13583 1  Fiting 69 1936 2  Bolt5/167-18x2-3/47
16 13804 1 TubeAssy 70 1010 2 HHCS1/4°-20x2- 34"
17 14557 1 Htting Fil 1211 e Casllenut 1/2"- 20
18 13-564 1 \alve - Directional Contral 72 06483 1 Spindle Ass'y
1@ 03073 2 Fitting 73 0478 2 Thrust Washer
20 13586 2 Fitting 74 06473 2 Clamp Ass'y
51 13573 1 Hose Assy 75 1736 12 HHCS#/2°-13x1-1/2°Gr 8
52 13568 1 Hose Ass'y 76 1203 12 Lockwasher 1/2°
23 13588 1 Hose Assy 7 reasl o2 Motk
o4 03073 1 !_'Iﬂlil'lg = 13645 1 - F‘E!i‘lg -Back Cover
25 13-585 1 Fiting 78 Lealia: 10 S
26 13585 2 Fitting 2y BAEn. Al kgt
. =7 13504 2 Fitting ai 1502 1 Grease Fitting - 90°
. 28 13568 2 Manifold Bl GORan: T HuShen
23 08477 1  Strap-Manifold g Hae L ROGERE
30 1020 2 Bol5M6™- 18x 34" 8. UER: T BRI Aol
31 1201 2 Lockwasher-5/16 Bi. Tedel o (Maer
17 {3601 1 Fitting 85 13589 1 Fitting
33 13570 1 Hose Ass'y
M 13578 1 Haose Asg'y
s 23109 1 Hose Ass'y
3 23102 1 Hose Assy
ar o 030vz 4 Fitting
3B 13570 1 Hose Ass'y
| 1360 1 Fitting
40 13801 2 Fitting
41 03076 2 Fitting
42 13565 1 Manifold - Traction Control
43 03074 2 Fitling
. 44 06471 2 Wheel
45 1937 e Bolt 5167 x 3/4"
FORWARD 46 13566 1 Hose Ass'y
47 05475 2 Kingpin Bolt Ass'y
48 06467 1 Axle
43 06474 2 Clamp
a0 1020 2 Bolt 5167 - 18 x 3/4°
51 1201 Z Lockwasher - 516"
52 121 2 Flatwasher - 516"
. . 53 06472 2  Bracket
f4 1728 2 Mut 348" - 24 Plated
26 00-486 0790 DO-485 D7/E9 27




28 0p4BE 079G

BRAKES / DRIVE TRAIN ASSEMBLY

r'd

FORWARD

Item  Part® Oty

Description

ltem

Pari¥ Qb

Description

0 00 -] 0 on b fad RO —b

03-4a7
12-030
03347
1565
13-026
1202
1973
1747
1840
06-247
0g8-202
1231
05-210
1078
DB-204
1860
051244
0a-061
0e-032
1608
08-211
1747
04-155
03-248
08-582
0e-130
02-118
0e-581
04-126
06122
1204
1745
12808
06-126
08127
1874
06-143
04-152
2081
1805
1738
08120
DOB-121
0B-122
0e-327
04-148
04-154
08-270
08-289
D&-189
DE-&77
2238
0e-121
2237

O T Tl TR s . ISR L% Yo% T o= I - I % R L
L]

|N4‘._;._|..l_lm_\._\.mmm_t_n_n_n_h.lm_tg

m_.m,..nm_'._'._'._ll

Transmission Motar
lamp

C-Ring

Boll 1/2"-13x2"Gr. 5
Heose

Lockwasher- 38"

Balt 3/8"-168x1-14"Gr. &
Locknut 1/27-13

Balt 1/27-13x7-1/2"Gr. 8
Skid Plaie

Coupling

1/2" 5AE Flatwasher
Coupling Nut ! Bolt Set
Bolt 716" -20x1-1/4"
Adapter Plate - Coupling
Locknutl 7/16 - 20
Transaxle Ass'y

Lug Mut

Pivot Pin - Push Arm
Cotter Pin-1/8" x 27
Torque Bolt - Differzntial
Locknut 1,/2"-13

Brake Line - 30"

Fitting

Line Bolt

Gaske!

Switch - Pressure
Fitting Block

Brake Line - 207

Brake Master Cylinder
Lockwasher - THE'
Hexnumt 7/16"™- 14

Bolt 7116 = 4" Gr. &
Rubber Boot

Push Rod

Hex Jam Mut 172" - 20
Brake Link

Clevis

Clevis Fin

Clevis Pin 332" =17
Bolt 1/27-13 x 1-1/2°
Drive Vi'heel / Tire Ass'y
Wheel Only

Tire QOnky

Fepair Tube

Brake Lever Assy
Brake Laver Hardwars Kit
Brake Cable - Long
Brake Cable - Shorl
Brake Drum

Coupling

Cap Screw 716" - 14 x1-1/4" Gr 8
Zasket

Fiatwasher 9/16" SAEGr. &

go-486 07/65 28



30 oo-486 0799

DIFFERENTIAL ASSEMBLY

Complete Assembly
# 06-124

ltem Part¥ DOty Description Item  Part¥ Qty Description
] : 5 08235 1 Adjusting Screw - Right

é 08162 1 Axle Housing — 05238 1 Adjusting Screw- Lefl

3 06168 1 InnerPinien Bearing Kit = A KIT - Drive Gear & Pinion Ass'y
4 rciudes 2 34567 859 11.12.14,20 22
5 — (5164 KIT - Differential Case Ass'y
: Includes 14 18 20 21 2223 24 2526 27 28
7 06170 1 Courter Pirson Bearing Kit — 06163 KIT - Differential F'-'ar‘fa‘.

g ¥ - includes 14.22.23.24.2?.25 27 2B
g 08171 1 PinionSeal = AR IHK:;' jﬁ?ih;ﬂnisf i -
10 DB174 1 Cornpaman Flangs Ass'y e oot e st e
1 08472 1  Pinion\Washer L il Ef"’jr_'”fff eal

o ric 31,32,33,34 35

::i be-1ys 1 el — (5-163 KIT - Gear Camier Cover
14 Inzludes 13 14 15,16

15 06175 1 CoverPlug

15 05176 10 Camer Cover Bolt

17

18 06177 4 Diiferential Bearing Cap Bolt

19 DB178 2 Differential Beanng Kit

20

21

22 06178 12 Drive Gear Bolt

23

24

25

28

27

28 05180 1 Differential Shaft Lock

20 08181 12 Brake Mounting Bolt

30 08182 12 Brake Mounting Seal

31 06183 2 Shafl Inboard Seal

32 06184 2 Wheel Bearing Retaining Ring

i3 D&iBS 2 Bearing Ass'y

¥ 0188 2 Shaft Outboand Seal

is D18y 2 Oil Seal Retainer

3G

iy DB-188 10 Wheel Bolt

3E  0BZ57T 1 Backing Flate - Laft

- DE-268 1 Backing Flate - Right

38 DB-205 4 Brake Relurm Spring Kit

40 DE-225 1 Parking Brake Lever- Lefi

= DE=226 1 Parking Erake Lever- Right

41 0E=207 2 Brake Shoe Kit

42 08227 2 Shoe Guide Plate

43 05228 4 Brake Shoe Retum Spring

44 5229 2 Strul

45 06230 2  StulSprng

46 06231 1  AutoAd) Lever-Left

— 0g-232 1 Auto Ad;. Lever-Right

47 D208 2 Auto Adj. Spring

48 06233 2 Cable Ass'y

43 06234 2 Cable Guide

S0 08209 2 Wheel Cyl. - Complete

—  08-208 Wheel Cyl. Repair Kit

o0-486 o7mme 31



ltem  Part®  Qty Description ltem  Park®  Qty. Description
WING ARM ASSEMBLY i e-483 1 Wing Hinge Ass'y - Lefl
. . —  O848d 1 Wing Hinge Ass'y - Riaht
2z e 1 Foll Pin- 1/4" x 1-1/2"
3 0035 1 Fivol Fin - Break Away
4 0020 4 Eushing-1-1/4" |.D. x1-1/2" G.D.
5 1500 g Grease Fitting
= 10408 2 Shear Balt- 3/8" - 16 x 3-1/4" Gr. 2
¥ 112 2 Locknut- 378" -16
g 25037 1 Pivol Pin - Spring Guide
g 1226 4 Flatwasher- 7'
W 1608 4 Cofter Pin- 18 x 2"
1 0e038 1 Clevis Pin - Lift Cylinder
12 0803 2 Pivat Pin - Wing Hinge
13 03-004A 1 Lift Cylinder - Lefi Wing
—  03-0054 1 Lift Cylinder - Right Wing
03724 - Cylinder Fepair Kit
1733 1 Clevis Clarmp Boit - /8" - 16 x 1-2/4°
15 03006 1 Clevis - Lift Cylinder
18 1148 2 Roll Bin- 1/4" x 1 - 548"
17 OB483% 1 Wing Arm - Left (72" Deck)
— 05454 1 Wing Arm - Right (72" Deck)
—  DE511 1 Wing Arm - Left (60" Dack)}
— 06312 1 Wing Arm - Right (60" Deck)
18 1110 1 Locknul - 144" - 20
12 04141 2 Haose Clamp
20 1003 1 Bolt-1/4"-20 % 1"
. 21 D000 1 Diecal-"Spnng Loaded Am’
22 08578 2 Spring Guide - Upper
23 4121 4 Bushing
24 DB-5B83 2 Spring - Counter Balance
25  06-580 2 Spring Guide - Lower
26 04020 B Bushing - 1-1/4" L0 . x 1-1/2" QD
27 07181 1 Bracket Age'y - Hanger
28 M3z 4 Foll Pin- 1/4" x 1-1/2"
20 03038 1 Fivot Pin- Upper
30 0F-182 1 Fivol Pin - Lower

>
FORWARD

oo-486 0793 33
32 opp-asg Doy




Item Part# Oty Description ltem Partd Qrg Description
1 07153 1 Cover - Outer Right Wing (72" Deck) £ 07-Me 4 Kick Pin
G DECK ASSEMBLY — 07154 A Cover - Outer Left Wing (72" Deck) 47 07308 4 Castar Yoke
WI N . . — 07166 1 Cover- Culer Right Wing (60" Deck) 48 1708 4 Bolt 5/B"-11x 6 -3r 5
- 07187 1 Cover- Duter Left Wing (607 Deck) 42 11132 4 Lacknut 5/8" - 11
2 07155 1 Cover - Center (72" Deck) 50 1500 4 Grease Fitting - Straight
— O7-188 1 Cowver- Center (BO" Deck) 51 07-294 4 Caster Wheel - Pneumatic
I P T R Cowver - Motor (72" Deck) — 0728 A Wheel Only for#07-294
- w177 1 Cowver- Molor (60" Deck) — av-zes 1 Tire Only for&07-294
4 07158 1 Cover-stip Right Wing (727 Deck) 52 1500 4 Grease Fitting - Straight
— 07160 1 Cover- Stip Lefl Wing (72" Deck) 53 2014 1 Balt 3/8"- 16 2 3 - 1/2' Full Thread
h 07157 1 Cover - Inner Right Wing (727 Deck) 54 D007 1 Decal - “Blade Nut Torqued”
- 07158 1 Cowver- Inner Left Wing (72" Deck) 55 07149 A1 Frame Ass'y R.H. 72" Wing Deck
- 07175 1 Cover- [nner Right Wing (60" Deck) - 07150 A1 Frame Ass'y LH. 72" Wing Deck
— o7-1vé 1 Cowver- Inner Left Wing (60" Deck) A [T Frame Ass'y R.H. 80" Wing Dack
& 1020 2 Eolt 51167 - 18 x 314" —  O7165 1 Frame Ass'y R.H. 60" Wing Deck
7 1201 2 Lockwasher BM18" 56  O7-151 1 Deck Pan Ass'y 72"
& 121 4 Flatwasher 5/18" - 07183 1 Deck Pan Ass'y 80"
g o7-3ts 3 Knob - Deck Hood 57 1221 g Flatwasher- 5/18"
10 2015 b " Mut - 51E"- 18 S8 2189 g Bolt 5/18"- 18 x 1" Gr, 8
1 2026 ! Retainer 58 2169 18 Bolt 5/16"- 18 x 1" Gr. 8
12 2015 3 U7 Mut - 516" - 18 B0 1076 & Bolt 3/8™-16"x 1"
13 1300 3 Grease Filting 1/4"7 x 28 Straight 61 D4-06E 1 Fulley - Double Groove 727 Deck
14 173 3 Jam Mot 1-14 — 02085 A Fulley - Couble Groowe 60" Deck
15 1207 3 Lockwasher 1' B2 Ov4i3 3 Blade Hub
1% 04087 2 Pulley - Single Groove 72" Deck B3  0Qd4-108A 3 Bearing - Blade Shatt
— 04084 2 Fulley - Single Graove 60" Deck B4 OV-0DBE 2 Blade Adapter
17 O7-011 4 {5 used on 72" Deck) Machine Bushing| 65 07204 3 Blade - 72" Deck
. 18 04-1034 3 Eearng - Blade Shait - 072044 3 Blade - 72" Deck (High lif)
. 18 1319 3 Key 104" x 1" - a7-204L 3 Elade - 727 Deck (Low lift)
20 07414 3 Blade Shaft - av-108 3 Elade - 80" Deck
21 1551 2 Hexnut 1727 - 13 — 07-10BH 3 Blade - 60" Deck (High lift)
2 1203 2 Lockwasher- 1/2" — 0710BL 3 Blade - 60" Deck )Low |ift)
23 13807 1 Deck Motor g6 03171 B *0" Ring - Caster Yoke
24 7018 1 Decal - "Guards OSHA" Gy 1824 4 Bolt 38" - 16 x 1-1/4"
25 07135 A Roller B8 D752 2 Skid Ass’y
25 1747 1 Locknui 1/2"-13 62 2079 =) Flatwasher - 3/8"
27 2124 1 Boll1/2"-13x 11" Mmooz 3] Locknut 378" - 16
28 00054 4 Decal - "Keep Hands and Feet Away' | 71 1103 4 Hexnut /8" - 16
22 1051 2 Boll1/2"x1-1M4"Gr. & 72 1202 4 Lockwasher - 3/8"
o 07169 1 Maotor Plate Ass'y 73 1222 Flatwasher- 3/8"
31 4163 1 Fulley - Double Groowve 74 071389 1 Roller 3hafi
122y 1 Fender Vwasher - 5/16° 75 04482 4 Whee| Bearing Kit {includes Caps)
33 1201 1 Lockwasher- 516" — 07298 4 Wheel Bearing Kit (Includes Caps)
3 1213 1 Boli - 516" -18x 1" 76 07368 4 Spacer - Caster Whee| Brg.
3B 102 18  Hexnut 516" -18 77 08534 8 Spacer - Casier Whee|
3B 120 18 Lockwasher - 50167 —_ 4341 B Spacer - Caster VWhee|
37 103 1 Hexnut 38" - 16 T8 2153 1 Clip- Motor Cowver
3 1102 g Hexnut 5(16"- 18 74 1833 1 Fop Rivel- 316" x 1/4°
FORWARD | 1201 g Lockwasher - 516" B0 0O7-8B2 4 Caster Wheel (Foam filled)
a0 122 g Flatwasher - 5/18" 81 6053 g Bearing - Cup
21 2463 ) Belt 72" Deck — 5077 B Bearing - Cone
- 3452 2 Belt 607 Deck 82 17-059 & Seal
42 07001 & Spacer- 1/2" B3 07-DBE 4 Spacer
43 1942 8  Flatwasher1-1/4" SAE 84 (O7-BE0 4  Sleeve
. . 44 04002 g Bushing
a5 0v-000 & Spacer - 1 T ——
34 o0-486 0799




36 Do-486 07/99

FRONT DECK ASSEMBLY

FORWARD

ltemn  Partd Qfy

i B - A R O

[
g s

e M T o
= Oy &R Ex fad fd -+

L T & R -]

| S B 0 T O B N T O I I
=1 6T 1 L e B

e R (e =]

Lol fal el Cad Al fad L) b BB

i i B oo b

Ex v d= Be b bn o In Do Zn €03 Ll fad
b = I T EO Y L R e e B

a4

(s T}

g AWy s Ll undn @
St [ - B YL - P O

m th
0w

a3y
jry

07153
a7-155
07-154
07-315
2008
2018
1500
1731
1207
04-267
07-oN
04-1054
1310
O7-414
1088
£118
1114
{d6-3B4
a7-054
1608
0g8-032
1114
1806
0g-152
1404
07017
1754
07-155
L7-053
1961
1203
13-607
1103
1202
1222
Tot8
07-168
1051
4163
04-068
3453
1229
1201
1213
1102
1201
1103
av-17vo
av-172
07-148
1102

1201

1221
04-002
1542
a7-000
07-001
1500
o7-308
a7-016
1705
1500

il fad — -k

oo

Lt

B L B o B T | = Ol o I e e o L = T L N L I % B % B TR % [ S A W R S R LR I LA B S 5 P Y I L

Description Iltem  Part® Oy Description
Cover-R.H. B2 07862 4 Caster Wheel - Foam filled
Cover - Cntr - 07-294 4 Caster Wheel . Pneumatic
Cover-LH — 07285 1 Whesl Only For#07-204
Knob - Deck Hood — 07286 1 Tire Only For #07.204
o e —  D5158 1 Inner Tube For #07-294
U-Mut - SME° - 18 B :
Grease Fitting B2 1113 4 Locknul 5/&87- 11
Jam Mut 4° - 44 B 1041 1 Balt 3/8" - 168 = 3-1/2°
Lockwasher 1° Bz 00054 5 Decal “Keep Hands and Feet Away”
Fulley - Single Groowe GG 1221 a Flatwasher - 5/16"
Machine Buszhings g7 2164 a Bolt-5MEB"-18% 1" Gr. &
Bearng - Hlzde Shafi 68 0743 2 Blade Hub
ey 1047 x 17 B9 4-1088 2 Bearing - Elade Shaft
Erod el . 70 07-008B 3 BladeAdapter
gg:j:‘ =l skl 71 07204 3 Blades
Locknut 34" - 10 — 0%20dH 3 Elades (High !Iﬂ]
St —  07-204L 3 Blades (Lowlift)
Push Arm Lef 721026 1 Bolt5ME -18x2-1M47
Coter Pin 148" % 2 73 1009 z Bolt 1/4"-20x 2 - 1/4"
Fivot Fin T4 2168 18 Bol 516 -18x1”
Locknut 3/4° - 10 ™ 07152 2 Skid Ass'y
Catter Fin T/E" x 27 76 2079 B Flatwasher 3/8"
Pin [ 771z 5 Nut/8"-18
Ir_'ﬁ“;:f“'*’ - 17 SAE 78 D7-151 1 PanAssy
S . T8 1078 & Carriage Bolt 3/8"- 16 x 1"
Caver - Hyd Motor 80 2124 1 Bolt1/2°-13x11"
Sush Arm Right 81  DO-057 1 Decal - “Blade Nut Torgque”
Hexnut 1/2° - 12 82 4104 2 Clip
Lockwasher - 1727 g3 071711 2 Pin
Deck Motor g4 1747 1 Locknut 1/27-12
MUt 38T - 16 Hex gz 07138 1 Raller
I;;CKWEEHE' -E?Ei?' 86 07138 1 RollerShaft
Dg:ﬁ?ﬁs;r'ds*os_%_ 87 04482 4 \Wheel Beaning Kit
Motor Plate Ase'y — O7-P88 4 Wheel Bearing Kit
Batt 1727 - 13 x 1. 1/4° B8 O7-3BE 4 Spacer - Wheel Beanng
Pulley - Double Groove g9 06534 8 Spacer - Casier Whee|
Pulley - Double Groove = 2341 8 Spacer - Caster Wheel
Eeli 80 04185 2 Fubber Bumper
Fenderwasher - 5/16° 81 2251 4 Fop Rivet 31467 x S/8°
Lackwasher - 51187 2 OB178 2 Bumper Pad
Bolt 3/16" - 18x 1" &r. 3 93 1824 4  Bol3/8 -18x1-14
[Iffaia:; l‘f i 5“‘?10 94 03171 4  "O"Ring- Caster Yoke
e 3;5'-15 95 1744 1 Bolt 5116 - 18 x 4" Gr B
Caster Yoke - Used wild-468 o 120 2 i
Caster Yoke - Used wil7-294 97 04186 4  RubberBushing
Frame &ss'y - Frant 72" Deck 98 02128 1 Spacer
Hexnut 8167 - 18 98 0s-2Z2d 1 Shock Absorber
Lockwasher - 518" 100 1M 2 Locknut 316" -18
Flateasher - 516" i 1893 1 Pop Rivet 318" x 144"
BURRES - 102 2153 1 Clip- Motar Cover
;;ﬂ":’:f'hﬁ’ 1147 SAE 103 07852 4  CasterWheel (Foam filled)
Spacer - 172" 104 B053 ) Bearing - Cup
Grease Fitting - Straight — 077 8 Bearing - Cone
Caster Yoke 105 1705 &  Seal
Kick Pin 106 07088 4  Spacer

107 Or-880 4 Slegve

Bolt 5/8°-11 x 8" Gr. 5
Grease Fitting - Straight

OOD-4B6 D7/ea 37



3B oo-4R6 OFM@O0

SEAT ASSEMBLY

Item Pariw  Qty. Description ltem  Part® Oty Description
i Oaals 1 Cushion Ass'y - Air Seat
2 04-z2a84 1 armrest Kil-RF & L H.
3 04285 1 Suspension Sover
4 02-371 1 Seat Swalch (wio connector)
- 02-384 1 Seatl Switch (w! connector)
i 5585 1 Cable - Seal Belt Anchor
B 1213 5 Boll 518" -18 %17
7 1201 17 Lockwasher 5167
& 2044 13 Flatwasher 818"
4 1102 12 Hexnut 5167 - 18
10 1957 2 Bolt 3/8" - 16 x 1"
i 1201 2 Lockwasher 516"
12 112 2 Locknul 3/87-18
13 D48 Seal Bell Ass'y
14 08862 1 Seat Cushion Ass’y - Milsco Deluxe
1% 05883 1 Armrest Ass'y - RH.
16 02883 1 Armrest Ass'y - LH.
17 02388 1 Seat Switch
18 1749 2 Bolt 7/16"-20 21" Gr. &
19 1204 2 Lockwasher 716
20 121% 2 Flatwasher 716"
21 05432 1 Suspension
22 05845 1 Adjusters
23 1M 4 Locknut 516" - 18
24 05547 4 Sipacer
25 1020 4 Bolt 5ME" - 16 x 34"
26 DB-4B8 1 Support - Milscs Seat
27 DH432 1 SuUspENSION ASS'y
28 DB-487 1 Standard Seat Ass'y
29 D428 1 Deiuxe Seat Ass'y

on-485 O7gg 39



40 opo-486 D7rag

AIR SEAT FRAME & LINKAGES

Item

MR ooy 0o 000 = @ th b o R o—

Part®  Qty.

D405
044Dy
04-284
0d4-42%
04-410
04-411

056412
04-413
04-414
D4-415
D4-416
04-417
04-418
04-419
04-420

Description

Item

Part¥  Qty.

[N TR I T N I S

—. & b PR) - - - L

Seat Back Cover & Pad
Seat Cover & Pad

kil -

Armrest 2 H. & LH

F.nob

kit

kit

- Seat Mounting
kit -
Kiit -
Kiit -
kit -

Bumper & Bushings
Springs

Fasteners
Restriction

- Adjust

Frame Ass'y
Handle

Kt -
Kt -

Back Restriction
Cam Shafi Brackst & Back

Tilt Rod Ass'y

Description

oo-48s o7iag 41



42 00486 0799

AIR SEAT SUSPENSION &
COMPRESSOR

12 wiC FROW COUPREEZOR TO
% 3 FUSER Cocun

13

WIRE FROW WALVE TO 12 FUSED SiROUR

tem Part#  dty

Description

Item

Party¥ 0ty

Description

= L) R —

-] O n

04-425
04-4265
04-441
04-428
04-429
04-427
Q4430
?
O4-432
04433
04442
4435
04-436
Q437
2186
04-438
04-43%
04-440
05-376
13-861
04-285

S SN A SN I WS S LT S O S TS R ST P T L S

Base Assembly

Kit - ICP Brackel

Lever Ass'y - Quter

kit - Stop Blocks

kit - Bumper Top & Bottom
Kit - Suspension Bearing
it - Air Springs Ass'y

Kil- Tubing

Bearing Block Ass'y

kil - Damper

kit - Valve and Fitting

kil - Compressar Ass'y
Compressor ! Motor Ass'y
Kit - Wire Ass'y

Bolt 56" -20x 34" CLBE?
kit - Fore & Afl Roller Ass'y
Lever Ass'y - Inner

Upper Plate Ass'y

Switch - Seat Valve

Fitling - Male Connecior
Kil - Suspension Cover

00-486 O7/o0 43



44 p0-485 07/GD

TRANSMISSION ASSEMBLY

2

Complete Assembly
# 03-49R

ltem  Part® Oty Description Item  Part®  Qty Description
1 13188 1 Kit - Shaft Seal 33
il 13123 1 - Ring 56
3 12118 1 - Ring 57
4 1317 12 Boit 58
5 13056 1 Shipping Strap 38
5 23085 A Mounting Flange &0
7 23088 1 Cup - Bearing &1
] 13053 & Diowel =)
5 1313 1 Gasket- Mig. Flange 83
10 23087 1 Drive Shaf B4
Mmoo 23088 1 Bearing Kit - Mtg. Flange B5
12 23-088 1 Swash Plale &6
{3 23000 1 Plate - Thrust 67
14 23091 1 Kit - Rotating Group B&
15 13110 & Piston -Slipper B9
16 23082 1 Flate - Slipper Retaining 70 13193 1 Q- Ring Plug
17 13219 1 Relief Valve Ass'y

18 23107 1 Charge Pump Subassembly

1% 23083 1 Kit - Senes 1 Hold Down

20 23094 1 Kit - Cylinder Barrel

21 Z30E5 1 Plate - Beanng

22 23008 1 Fiate - Valve

23 SeePage 46 For Part Numbers

24 13878 O - Ring

25 23048 1 Spacer - Wel B - Pad

2 13878 1 O - Ring

27 13082 1 Gasket

B 1307a & Bolt

0 230a7 2 Trunnion

3 23088 2 Kit - Trunnion beaning

s I b . & - Ring

32 130 2 Shim Kit - Trunnion Bry,

33

34 13181 1 O - Ring Plug

3m0 13087 1 Housing

¥ 23009 2 Serva Piston

37T 13084 4 Retaining Ring - External

3 13083 2 Fin- Servo Linkage

o 13077 2 O - Ring

40 13076 =2 O - Ring

41 13078 2 kil - Servo Sleeve

4 13088 2 Retainer- Senvo

43 13085 & Capscrew - Sockel Head

44 13062 1 Gaskel - End Cover

45 13062 1 Kit - End Cover Bearing

4 13061 1 Shim Kit - End Caver Brg.

47 23108 1 End Caver

48 13D 2 Check Walve

49 13088 2 O -Ring

8§ 13057 2 Backup Ring

51

52 13055 B Bolt 2/8" - 16

52 13054 B Bolt 3/8" - 18

54

00-486 0TRa 45



TRANSMISSION PUMP CONTROL
ASSEMBLY

46 00-486 0799

Complete Assembly

#

13-097

kem FPar® Oty Description |tem Parief Qb Description
1 23062 A1 Adjusting Scraw
2 23064 1 & - Ring
3 230858 A Cantrol Spool
- 13098 2 Boll 516" - 18 x 3/4°
f 13088 2 Bolt 516" - 18 x1°
& 23068 1 Zaskel
¥ 23067 1 Sel Screw
8 23068 1 Crifice - Control Valve
g 23068 1 Control Housing
0 23070 1 Contral Shaft
gl 23071 1 ‘2" - Ring
12 23.072 1 Seal - Exciusion
i3 23073 1 Coniml Lever
14 23074 1 Lockwasher
15 23075 1 Hex Mut
16 23006 2 Flug
7ooo207E 1 Set Screw
ig 23078 1 Fin
19 23080 1 Control connectar
20 23081 1 Link
21 2308z 2 Fetaining Ring - External
22 23083 1 Contral Link
23 23084 1 Seal Vasher
24 23077 2 0 -Ring

00-485 0Tigg 47



48 po-48s O7ioa

DRIVE MOTOR ASSEMBLY

Complete Assembly
# 03-497

Item

L e L e S e I 5 i B

-

EEuNsRED

15588028

Part® Qb Description ftem  Part?  Qty Description
13197 1 Walve Block Subassembly Kit
13188 1 Walve Block Sealing Kil
13188 1 Fotating Group Ass'y

13188 1 Orive Shaft Seal Ass'y Kil
13127 4 Hex Head Boll

13201 1 Walve Block Subassembly
13140 4 Square Cut Seal Ring

13141 4 O-Ring

13142 4 Backup Ring

13-143 2 Hex Head Balt

12-144 2 Hex Head Bolt

13-145 1 Shipping Strap

13146 1 totor End Cowver

13147 1 End Cowver Bearing Shim Kil
13148 1 End Cover Bearing Kit

12150 1 End Cover Sasket

13053 2 Dowel {(5/16" Dia x 5/8" long)
13053 2 Dowel (516" Dia x 5/87 long)
12152 1 Wiator Valve Plate

13153 1 Bearing Flate

13202 1 Internal Retainmg Ring

13053 2 Dowel (5/16" Dia x 5/87 long)
13155 1 Flat Spring Spacer

13156 1 Cylinder Barrel Spring

13157 1 Beveled Spring Spacer

13158 1 Barrel - Sleeve Subassembly
13158 9 Cylinder Barrel Dowel

13160 1 Fetainer Plate Guide

13161 1 Slipper Retainer Plate

13162 % Fiston - Slipper Subassembly
13163 1 Fixed Swashplaie

13164 1 Motor Drive Shafl

13114 1 Mounting Flange Bearing Kit
13167 1 Fixed Housing Subassembly {includes|31, 32 and 34)
1H168 1 Dowel

13168 1 Socket Pipe Plug

1170 1 Tube Fitling © - Ring (includes ttem 34]
122171 1 O - Ring Plug Assembly
13088 1 Mameplate

13087 2 Drive Scraw {#2 x 316" long)
13118 1 C-Ring

124189 1 Drive Shaft Seal Ki

13116 1 O - Ring

13121 B Seal Spring

13122 1 Seal Retainer - Pin Subassembly
13123 1 < -Ring

13124 1 2 - Ring

13125 1 Beveled Internal Retaining Ring
131895 1 Retaining Ring

13028 1 By - Pass Valve

13208 1 COverhaul Gaskel & Seal Kil

00-486 oFmae 49



VALVE BLOCK SUBASSEMBLY

S0 o0-486 D799

Complete Assembly
# 13201

ltem  Part#  Qby. Description ltiem  Pard Qhby. Description
1 13222 1 Relief Valve Assy -H.P.

2 13222 32 Tube Fitting © - Ring

3 13-224 4 Back - Up Ring

4 13-225 3 2 - Ring

5 13-226 1 Rehef Valve Assy, -L.F.

=) 13227 2 Shuttle Walve Plug

132228 2 Tube Fitting © - Ring

B 1322 2 Shuttle Valve Spring

& 13x2an 2 Ehuttie valve

10 13231 1 Shuttle Spoal

i 13232 1 Walve Block

120 13068 2 Tube Fitting O - Ring
213234 1 O - Ring Plug Ass'y

4 13234 1 O - Ring Plug Ass'y

5 13234 A1 O - Ring Plug Ass’y

g 13222 1 Felief WValve Assy. -H.F.

A 13220 3 Reliel Valve Carndges Sealing Kit
B 13221 1 Shuttie Valve Kit

00-486 o7ras 51



ltem  Partf Ok Description Itern  Part? Oty Description

STEERING CYLINDER ASSEMBLY P

23008 1 Seal Kil

Lo T & L TN N o B

1ME8A 1 Fiston
1371528 1 Rode
1M70E 1 Guide

Complete Assembly
#13-710

no-486 O7/9s 53

52 00486 0798



54 00-486 DT/99

STEERING VALVE ASSEMBLY

Complete Assembly
#03-378

ltemm  Part# Oty Description

1 03172 1 Seal

z 03173 1 Retaining Ring

3 03174 1 Seal Gland Bushing
4 03-175" 1 Seal

5 03-176" 1 Cuad Ring Seal

g 03177 1 Beanng Kit

7 03178 2 Bearing Race

8 03113 1 Thrust Bearing

1 a3-180 1 Set Screw

10 031817 1 Seal

1 03182 1 Check Ball Seat

(¥ 03.183" 1 Seal

13 03184 1 Check Ball

14 0F185 1 Check Ball Retainer
15 03887 1 Contral Parts Kit
1% 03988 1 Howsing

T 032E9 1 Control Sleeve
18 03980 1 Control Spoal

19 03180 © Centering Spring
20 &1 1 Centenng Pin
21 0312 3 Seal (Included in #28)
22 0398 1 Spacer Plate

22 03194 1 Cnve
24 03092 1 Gerotor Set
25  D3196 1 Spacer
26 03-187 1 End Cap
27 03188 7 Cap Screw
28 03188 - Seal Kit {Includes 1.4 510,12 21)

* Lse Complete Seal Kit #03-194

ltem

Parst Oty

Description

no-486 o7ee 55



LIFT CYLINDER

56 00486 07/09

Front Cylinder Complete Assembly # 03-007A
Left Cylinder Complete Assembly # 03-004A
Right Cylinder Complete Assembly # 03-0054

Itern Partt  Qtw

Description

ltem

Parl Oty

Descriplicn

1

1 Sl R |

D O =% On 0 F ) |

037116
1361

13612
03-717
13513
03718
03718
03-720
03-721

13610
03-723
03724

| B = = 2 b b =k el sl =d L

Cylinder Barrel - Friont Lift
Cylinder Barrel - Right Lift
Cylinder Barrel - Left Lifi
Cylinder Rod - Front Lifl
Cylinder Rod - Lefi & Right Lift
Fiston

Fod Mut

Sleave

Lockwire

Cap

Cap Screw

Seal Kit

po-486 o7ms 57



12

58 opo48E OT/e3

DECK MOTOR

DRI NS G IR .

Complete Assembly
# 13-607

ltem  Part¥ O Description ltem  Far¥ Qb Description
1 1F615 1 Snap Ring
2 13615 1 Fetainer
2 13617 1 Seal
4 17618 1 Shaft End Cover
5 13628 2 Check Valve
B 13623 2 Fing Seal
7 13621 4 Roller Bearing
& 13822 2 Thnst Plates
g 2147 1 Key
10 13624 1 Integral Drive Shaft & Gear St
1 13+618 12  Pocket Seals
12 13620 2 Gasket Seals
13 13637 1 Gear Housing
14 1%638 A FortEnd Cover
15 13838 4 VWasher
1B 2145 4 Ball
— 13888 1 Seal Kit (Includes 3.6.11,12)

00486 07/99 59



60 o088 0790

TRIPLEX PUMP

Compiete Assembly
# 13-858

Description

Item  Part# Oty Description ltern  Partd Oty

1 23144 i Frontplate

2 23145 2 Plate - Adapior
2 23146 1 Backplale

4 23-143 1 Seal Kil

5 23147 1 Washer

& 22-148" 1 Seal - Shah

7 23149 4 Screw - Cap

& 23180 &8 Washer

g 23151 1 Gear/Body Sed
10 23151 1 Gear/Body Sed
11 23152 1 zear/Body Sei
12 23153 p Key

13 253154 3 Plate - Waear
14 23155 4 Screw- Cap

* Also Available With Seal Kit #23-143

00486 07me 61



